




Package

Emissions control system warranty

 contents





generator
Only use outdoors.

carbon monoxide
carbon monoxide



20







 Fuel Cap

 Fuel Petcock

 Pull Start

 Control Panel

Removable
Maintenance
Service Cover



Use unleaded gasoline only. If using gasoline fuel, add Unleaded 
gasoline only with an octane rating of 87 or higher.

ATTENTION: The Air-fuel Mixer is not adjustable. Tampering with the governor can 
damage your generator and electrical devices, and will void your warranty.



2000DFI DUAL FUEL LPG LIQUID PROPANE & GASOLINE INVERTER PORTABLE 
GENERATOR QUICK REFERENCE GUIDE

PREPARING THE GENERATOR FOR USE

Using this Generator for the First-Time

STOP!        
The following section describes the required steps for preparing this generator for the first use. Failure to correctly perform these steps
can damage this generator and/or shorten its life. 

If this generator is being used for the first time, the following few steps are required to prepare it for operation:

Step 1 - Add Oil

This generator requires engine oil to function. Engine oil is a major factor affecting engine performance and service life. When new from the 
package, this generator contains no oil in the engine crankcase. The correct quantity of oil is equal to the oil capacity of the engine crankcase and is 
12 fluid oz. Add the correct quantity of oil before operating this generator for the first time. When replenishing oil for subsequent use of this generator, 
always determine that this generator has the correct quantity of oil.

Oil Capacity 12 ounces
Oil Type Recommended High Detergent Motor Oil, SAE10W-30

To add oil:

1. Confirm that this generator is on a level surface.

2. Unscrew the oil filler/dipstick cap from the engine as illustrated in Figure 1.

3. Using a funnel, add high detergent motor oil to fill the engine crankcase to the correct quantity. SAE10W-30 oil is recommended for general, all-

temperature use. When the engine crankcase is full, the oil level should reach all the way up to the threads as illustrated in Figure 2.

4. Replace the oil filler/dipstick cap.

Figure 1 - Unscrew the Oil Cap Figure 2 - Add Oil To TOP Of Threads

Oil Filler Hole



Step 2 – Connect Fuel

Propane (LPG): This generator may emit highly flammable and explosive vapors, which can cause severe burns or even death. A 
nearby open flame can lead to an explosion even if not directly in contact the fuel.
• Do not operate this generator near open flame.
• Always operate this generator on a firm, level surface.
This fuel is highly flammable and explosive. Handling fuel can result in serious injury or burns.
• Before starting the generator, inspect your LPG tank valve for damage or leaks, attach only approved tanks that have been properly filled by 
an approved station. DO NOT light or smoke cigarettes. 
Replace the hose at the first sign of a leak or if age-cracking becomes apparent. 
• Always handle propane fuel and generator outdoors.
• Before transporting, turn the fuel valve to the "off" position and disconnect the spark plug.

Propane smells like rotten eggs, a skunk’s spray, or a dead animal.  IF YOU SMELL GAS- NO FLAMES OR SPARKS! Immediately put 
out all smoking materials and other open flames. Do not operate lights, appliances, telephones, or cell phones.  -  Flames or sparks 
from these sources can trigger an explosion or a fire.

If using LPG,

Step 1 Connect the regulator that was included with the generator to Propane Fuel Tank, 

Step 2 Then connect the other end to the Gas Inlet. (Fig 3) Make sure the LPG cylinder is vertical and securely positioned

Step 3 Check that the gas supply source is in good condition. Check that the gas inlet connection is tightly fixed and not leaking.

Step 3 – Grounded the generator

Failure to properly ground this generator can result in electrocution.

Ground this generator by tightening the grounding nut against a grounding wire as illustrated in Figure 3. A No. 12 AWG (American Wire Gauge) 
stranded copper wire is generally an acceptable grounding wire. The other end of this grounding wire should be connected to a copper or brass 
grounding rod that is driven into the earth.

Grounding codes can vary by location. Contact a local electrician for information on grounding regulations for your area.

Regulator

Figure 4 - Attaching the Grounding Wire to this GeneratorFigure 3 connect the regulator



Closed

Open

ON

OFF

STARTING THE GENERATOR

STOP!
Before starting this generator, confirm that all the steps in the section titled, “Preparing the Generator for Use,” of this manual have been 
correctly completed. 

Disconnect all electrical loads from this generator before attempting to start.

Step 1 If using Propane LPG fuel, open fuel supply on the LP tank, and turn off the gasoline Valve.

Step 2 Turn ENGINE SWITCH at ON position.

Step 3 Move Choke Lever to CHOKE position.

Step 4 For recoil start: Pull the STARTER GRIP slowly until resistance is felt and then pull rapidly. After the engine started, 
return the STARTER GRIP gently to prevent damage to the starter or housing. DO NOT allow the starter grip to snap 
back. Return it slowly by hand.

Step 5 Turn the CHOKE LEVER to RUN position.

Choke Rod 
The choke is used to provide an enriched fuel mixture when starting a cold engine. It can be opened and closed by 

operating the choke rod manually. Pull the rod out toward CLOSED to enrich the mixture for cold starting

STOPPING THE GENERATOR
To stop this generator:

1. Turn off all connected electrical devices and then unplug them.

2. Allow this generator to run for several more minutes with no electrical devices connected to help stabilize the temperature 

of this generator.

3. Turn off the engine switch.

4. Turn the propane tank fuel valve to the “off” position.

Allow this generator to cool down before touching areas that become hot during operation.





 Fuel Cap

 Fuel Petcock

 Pull Start

 Control Panel
(Smart Throttle Switch)

USB

 



(Smart Throttle Switch)

USB

 



(Smart Throttle Switch)

USB

Keep all electrical equipment clean and dry. Replace any wiring where the
insulation is cracked. Replace terminals that are worn, discolored, or corroded. 
Keep terminals clean and tight.

 





 

Uninex.

In order to acquire both the best effect and the maximum service life of the
generator, operate the generator for 20 hours under 50% load, So that the
generator may reach the best performance.



 



 



Uninex



Use genuine Uninex parts. The use of replacement parts which are not of equivalent 
quality may damage the generator. The purpose of the maintenance and adjustment 
schedule is to keep the generator in the best operating condition. Inspect or service as 
scheduled in the table below. 



Removable
Maintenance
Service Cover



This engine use Torch A7RTC spark plug . the recommended equivalent spark plug: NGK CR7HSA.

Removable
Maintenance
Service Cover



0.60-0.80 mm
(0.024-0.032 in)





1.       Remove the spark plug cap and clean any dirt from around the
           spark plug
2.       Remove the spark plug and install the spark plug in the plug cap.
3.       Set the plug electrode on the cylinder head.
4.       Pull the recoil starter; sparks should jump across the gap.
5.       If the engine still does not start, contact Uninex.



Item List: 
  
 

Set of 2 DC connector wires for charging 12 Volt automotive-type batteries 

 

Spark plug wrench 

 
 

 
 
 
 
 

Funnel for adding Oil 

 
 

 

T Type Wrench 

 

 
 

 
     Sockets 

 
 

 
 

 
 
   Crosshead screwdriver 

 
 
 

PACKAGE CONTENTS 
 
The following items are supplied with this Generator. Verify that all items are included.

 

 

 

 

5 Ft. Regulator Hose Kit
(YOU MUST USE THE SUPPLIED REGULATOR FOR SAFE OPERATION)

 
 

 
 

 





2

3

5

4

6

7

8

910

1112

13
1415

16

17

18

19

20 21 22

24

23
25

26

27

28

30

29

32

3133

34

35

36

40
41

39 38

37



82

84
85

86

87

88

89
90

91

92

93

124

123

122

121

120

119

118

117

116

115

114

113

111 

110

109

108 132

131

130

129

128

127

126

125

105

106

107

104103

102

112

81

80

79

78

77

76
75

74

73

1

68
67

66

65
69

64

72

71

63

62

61 60
59

58

57

56

55

34

45
44

43

42

46

54
53

52
51

50

49

48
47

70

101

83
100

99

98

97
96

95
94



1 101200140001000 ENGINE
2 B02210601627 Cross Recess Head Screw M6*16
3 32100422003800 FAN
4 B11210305013 KEY
5 20070422005000 Alternator
6 34010114001000 Hexagon Flange Nut
7 B02040503565 Inner Hexagon Screw M5*35
8 20060422005000 Stator
9 31140127002000 Pin
10 32070422005000 End Cover
11 B01310601267 Increased Flange Bolt M6*12
12 22030422003800 Shock Absorbing Foot
13 24020423003000 Flip-flop
14 B01310501266 Increased Flange Bolt M5*12
15 B01310603065 Increased Flange Bolt M6*30
16 B01310603565 Increased Flange Bolt M6*35
17 32080422003000 Plug, end cover
18 B13080501627 Screw M5*16
19 34120422003800 Rear Exhaust Cover
20 34130422003800 Rubber Duct
21 30010222511060 Retainer Ring
22 34140422003000 Insulating Foam, Exhaust Port
23 34150422003000 Insulating Foam, Left Inlet
24 34160422003000 Insulating Foam, Right Inlet
25 34350422003000 Foam，Lelf Boby
26 24030422003000 Lelf Boby
27 30220421202000 Spring Nut
28 34040422003800 Rubber Grommet
29 34030422003800 Rubber Pad
30 31150422003020 Shoulder Screws

31 34200422003000 Left Foam Seal II
32 34190422003000 Left Foam Seal II
33 341804220033H0 Left Body Cover
34 30230421202000 Screw
35 34220422003800 Fuel Petcock Knob
36 30040422001670 Screw
37 34330422003000 Decorating Ring
38 34210422003800 Rope Guide Plate Assembly
39 B05210501607 Truss Head Tapping Screw ST5*16
40 30160421202000 Rope, Starter



Insulating Foam I, Right Body Cover

Insulating Foam II, Right Body Cover

41 30170421202000 Starter Cover Assy
42 34270422003800 Tether, Oil Fill Cover
43 342604220033H0 Oil Fill Cover
44 34290422003000 Foam II, Oil Fill Cover
45 34280422003000 Foam II, Oil Fill Cover
46 342304220033H0 Right Body
47 34240422003000
48 24050422003000 Right Casing
49 34250422003000
50 B02210602027 Cross Recess Head Screw M6*20
51 34080422003800 Rubber Mat, fuel filling Port
52 34310422003000 Trim Strip, Handle
53 34090422003160 Fuel Gauge
54 34100422003800 Spark Plug Access Cover
55 343004220033H0 Handle Inset
56 23050422003800 Fuel Tank
57 21030421202000 Fuel Filter
58 21120421202001 Fuel Tank Cap
59 23040422003000 OIL GAUGE
60 33070422003000 Silver Paper I
61 33080422003000 Silver Paper II
62 33060422003800 Tank Mounting Rubber Cushion
63 34090422005000 Silver Paper III
64 20140421200000 Fuel Filter
65 37010117001000 Clamp Φ10
66 33100422003800 Oil Pipe
67 31190421202000 Clamp Φ8
68 20110421200001 Fuel Cock
69 B052142016C5 Truss Head Tapping Screw ST4.2*16
70 33110422003800 Fuel Hose, Carburetor
71 31200421202000 Clamp Φ9
72 34360422003000 Foam，Right Boby
73 22030422003801 Shock Absorbing Foot
74 31070422003020 Square Nut
75 21020422003002 Body Base Plate
76 31030422003800 Cushion Pad
77 31040422003800 Bumper Block,Engine
78 B04280600047 Flang Nut M6
79 31020412600010 Spacer
80 31050422003800 Damping Foot



81

82

83

84

85

86

87

88

89

90

91

92

93

94

95

96

97

98

99

100

101

102

103

104

105

106

107

108

109

110

111

112

113

114

115

116

117

118

119

B07020006047

B01310602067

21040422005000

31140422003800

B13080501227

20010422005120

2704012008000

21060422005800

B01310601267

B02270403025

31130422003800

31120422003800

23250421200000

35020452005120

3X200457501000

3X230457501000

3X220457501000

B07180005056

32060421202000

B13080500827

30090422001000

34110422003800

22080422003000

32160422003800

25030422003000

B01310601628

B04010400047

B07180006056

25040422003001

B04280400047

22070413200000

B28421080010

B02210501227

25020452005800

22030410900000

B02210401227

35270422003002

20110421202000

B04010600048

Flat Gasket

Increased Flange Bolt M6*20

Inverter Assy

Damping Ring, Fual Tank

Screw M5*12

Valve Fixing Plate

Pressure Reducing Valve
Inverter Mounting Bracket Assembly

Flange Nuts M6*12

Cross Recess Head Screw M4*30
Rubber Cushion,Inverter Mounting Bracket

Inverter Mounting Bracket ,Front

 Voltage regulator

Air Hose Fitting Mounting Bracket

Fixing Nut G1/4

Stainless Clamp

Fuel Gas Hose

Lock Washer Φ5

Grounding Piece φ5

Screw  M5*8

Grounding Piece φ6

Front Cover

Choke Lever

Choke Lever Mounting  Plate

Light Indicator Assembly

Flang Blot M6*16

Hex Nut M4

Lock Washer Φ6

USB Socket  5V/2A

Flang Nut

120V Socket

Circuit Breaker  8A

Cross Recess Head Screw  M5*12

Panel Assy

Engine Switch

Cross Recess Head Screw M4*12

USB Rubber Holder  2A

Parallel Connection Socket

Hex Nut  M6

4

4

1

1

2

1

1

1

13

2

1

1

1

1

1

2

1

2

1

2

1

1

1

1

1

1

2

2

1

2

1

1

4

1

2

6

1

2

2



120 B04190600044 Cap Nut  M6 1

121 22060411500000 T Type Socket 1

122 3X190457501000 Gas Inlet Connector 1

123 3X210457501000 Gas Inlet Cap 1

124 B13080400827 Screw  M4*8 2

125 22070421202000 AC Connecting Cable 1

126 32090422003000 Ground Wire6-6 1

127 35090422003000 Ground Wire5-6 1

128 35080422003000 Ground Wire5-5 1

129 35120422003000 DC Connecting Cable (American) 1

130 35130422003000 Connection Cabel,DC  protector 1

131 35110422005000 Parallel Cable 2

132 21070422003000 Cable Assy 1



EMISSION CONTROL SYSTEM WARRANTY 
UNINEX INTERNATIONAL. 

 
Your Warranty Rights and Obligations 

The California Air Resources Board, The United States Environmental Protection Agency(US 

EPA) and UNINEX INTERNATIONAL are pleased to explain the exhaust and evaporative 

emissions control system warranty on your 2019 model year small off-road engine. In California, 

new equipment that use small off-road engines must be designed, built, and equipped to meet the 

State’s stringent anti-smog standards. UNINEX INTERNATIONAL must warrant the emissions 

control system on your small off-road engine for the periods of time listed below provided there 

has been no abuse, neglect or improper maintenance of your small off-road engine or equipment 

leading to the failure of the emissions control system. 

Your emissions control system may include parts such as the carburetor or fuel-injection system, 

the ignition system, catalytic converter, fuel tanks, fuel lines (for liquid fuel and fuel vapors), fuel 

caps, valves, canisters, filters, clamps and other associated components.Also included may be 

hoses, belts, connectors, and other emission-related assemblies. 

Where a warrantable condition exists, UNINEX INTERNATIONAL will repair your small 

off-road engine at no cost to you including diagnosis, parts and labor. 

Manufacturer’s Warranty Coverage: 

The exhaust and evaporative emissions control system on your small off-road engine is warranted 

for two years. If any emissions-related part on your small off-road engine is defective, the part will 

be repaired or replaced by UNINEX INTERNATIONAL. 

Owner’s Warranty Responsibility 
As the small off-road engine owner, you are responsible for the performance of the required 
maintenance listed in your owner’s manual. UNINEX INTERNATIONAL recommends that you 
retain all receipts covering maintenance on your small off-road engine, but UNINEX 
INTERNATIONAL cannot deny warranty coverage solely for the lack of receipts or for your 
failure to ensure the performance of all scheduled maintenance. 
As the small off-road engine owner, you should however be aware that UNINEX 
INTERNATIONAL may deny you warranty coverage if your small off -road engine or a part has 
failed due to abuse, neglect, or improper maintenance or unapproved modifications. 
You are responsible for presenting your small off-road engine to a UNINEX INTERNATIONAL 
distribution center or service center as soon as the problem exists. The warranty repairs shall be 
completed in a reasonable amount of time, not to exceed 30 days. 

If you have any questions regarding your warranty rights and responsibilities, you should contact 

UNINEX INTERNATIONAL customer service representative at 1 -800-864-3288 or write to 

customerservice@uninex.com. 

DEFECTS WARRANTY COVERAGE 
Adopted by the Air Resources Board, UNINEX INTERNATIONAL warrants to the ultimate 
purchaser and each subsequent purchaser that the small off-road engine (SORE)(1) has been  



designed, built and equipped so as to conform with all applicable regulations; and (2) is free from 

defects in materials and workmanship that cause the failure of a warranted part to conform with 

those regulations as may be applicable to the terms and conditions stated below. 

(a) The warranty period begins on the date the engine is delivered to an ultimate purchaser or first 

placed into service. The warranty period is two years. 

(b) Subject to certain conditions and exclusions as stated below, the warranty on emissions related 

parts is as follows: 

(1) Any warranted part that is not scheduled for replacement as required maintenance in your 

Owner’s Manual is warranted for the warranty period stated above. If the part fails during the 

period of warranty coverage, the part will be repaired or replaced by UNINEX 

INTERNATIONAL according to Subsection (4) below. Any such part repaired or replaced under 

warranty will be warranted for the remainder of the periods. 

(2) Any warranted part that is scheduled only for regular inspection in your owner’s manual is 

warranted for the warranty period stated above. Any such part repaired or replaced under warranty 

will be warranted for the remaining warranty period.  

(3) Any warranted part that is scheduled for replacement as required maintenance in your owner’s 

manual is warranted for the period of time before the first scheduled replacement date for that part. 

If the part fails before the first scheduled replacement, the part will be repaired or replaced by 

UNINEX INTERNATIONAL according to Subsection (4) below. Any such part repaired or 

replaced under warranty will be warranted for the remainder of the period prior to the first 

scheduled replacement point for the part. 

(4) Repair or replacement of any warranted part under the warranty provisions herein must be 

performed at a warranty station at no charge to the owner. 

(5) Notwithstanding the provisions herein, warranty services or repair will be provided at all of 

our distribution centers that are franchised to service the subject engines. 

(6) The engine owner must not be charged for diagnostic labor that leads to the determination that 

a warranted part is in fact defective, provided that such diagnostic work is performed at a warranty 

station. 

(7) UNINEX INTERNATIONAL is liable for damages to other engine components proximately 

caused by a failure under warranty of any warranted part. 

(8) Throughout the engine warranty period stated above, UNINEX INTERNATIONAL will 

maintain a supply of warranted part sufficient to meet the expected demand for such parts. 

(9) Any replacement may be used in the performance of any warranty maintenance or repairs and 

must be provided without charge to the owner. Such use will not reduce the warranty obligations 

of UNINEX INTERNATIONAL. 
Add-on or modified parts that are not exempted by the Air Resources Board may not be used. The 
use of any non-exempted add-on or modified parts by the ultimate purchaser will be grounds for 
disallowing a warranty claims. UNINEX INTERNATIONAL will not be liable to warrant  



(1) failures of warranted parts caused by the use of a non-exempted add-on or modified part. 

(2) The manufacturer issuing the warranty shall provide any documents that describe that 

manufacturer’s warranty procedures or policies within five working days of request by the Air 

Resources Board. 

 

EMISSION WARRANTY PARTS LIST 

(1) Fuel Metering System: 

(a) Gasoline carburetor assembly and its internal components 

(b) Carburetor gaskets                    (c) fuel lines (for liquid fuel and fuel vapors) 

(d) Clamps                                (e) Fuel tank 

(f) Fuel line fittings                    (g) Pressure regulator(if equipped) 

(h) Mixer assembly and its internal components (if equipped) 

(2) Air induction system including: 

(a) Intake pipe/manifold                  (b) Air cleaner 

(3) Ignition system including: 

(a) Spark plug                            (b) Ignition coil 

(4) Catalytic muffler assembly including: 

(a) Muffler gasket                        (b) Exhaust manifold 

(c) Catalytic converter  

(5) Crankcase breather assembly including: 

(a) Breather connection tube                

(6) Fuel tank evaporative emissions control system including: 

(a) Purge valves                               (b) Fuel cap 

(c)  Fuel tank (d) fuel lines (for liquid fuel and fuel vapors) 

(7) Miscellaneous items used in above systems including: 

(a) Switches                    (b) Hoses, belts connectors and assemblies 

(8) Air injection system 

(a) Pulse valve 

 

Please Note: 

For this warranty, UNINEX INTERNATIONAL shall warrant the Evaporative and Exha ust 

combined emission control system on your products. 
 
 





oil check


